Introduction &7

We are proud to introduce you that the mini Titan series has now evolved into a
flybarless design! The factory flybarless rotor head earns thumbs-up from Thunder
Tiger Team International pilots, featuring highly reliable structure as well as great
compatibility with most popular 3-axis gyros; the flybarless rotor head set provides
absolute outstanding performance with your mini Titan. The crisp pitch response also
enhances the helicopter’s aggressive flying ability beyond your imagination!

REEEMHBEREREmIn

TitanRIERXEAEFHREF HIVER | EHHFRR

HMERTERSRENETEHRREER T RENGERE - ToERRHSBER
RETHRITHIRM : FEHFTEEEImini Titan3ESI3H0MEEE » REEZIIREN
FEERITH I T2 TRBER RS

Features %524

1. Newly designed flybarless rotor hub and assembled 2-piece main grip for easy

maintenance
2. Enlarged pitch control linkage rod for rigidness (1.3 mm)
3. Applicable to whole series of mini Titan

1. SRR R ITEEEERE 2k T e s EAE - T3S
2. NNAEYRERI=HIER (1.3mm)
3. SEBAmini TitanE R E S

y & o. ©
v % - o
PV0707 FEATHERING SHAFT(2), E325  PV1287 FL METAL MAINROTORHUB ~ PV1288 FL METAL ROTOR GRIP
ET#), E325 EYEESB IR EETE BTEEERTieREE

PV0781
SCREW BAG

/// d gua
® o 4d 4
L ' P 4 4 4 ﬂ PV1291
' J 25 LINKAGE ROD GUIDE BASE
( 4 W e
PV1289 FL METAL ROTOR GRIP POST  PV1290 FL LINKAGE ROD
ETFRLEERRNEL TTERAEE

CQICICICIN

PV0048 BALL BEARING, d4xD8xW3
hGH, 04xDBXW3

PVO771 BEARING, d4xDIxW4
SEBREE, d4xDINW4

PV0783 SOCKET SCREW(20), M2.6:8
7oy A (20), M2.6x8

Assembly #H3&5R85

Secure all screws shown (except #5) on this page with a drop of threadlocker.

1EEEE LR R4 (#5RRIN) SEIE B E FHRA

HE -

Diagram for Thrust Bearing Assembly

Apply some amount of silicon oil or Vaseline on the
Spindle for easy assembly.

fEiE CER LRSS N TN OEERERETS -

IEHEHRZRTEE

Large Internal Diameter
always goes toward the

Small Internal Diameter
always goes toward the

N Apply threadlocker
) R

Apply grease
EREEHEEH)

The bearings comewith the grips
which had been assembled by Factory.

Main Rotor Hub
REEAH—R - EEERE
BAOEEE (M) ©

Blade
Ea ) e—R) > ERE
TEEHE (M) -

Preflight check both the mechanism settings and blade tracking is
recommended, please refer your original instruction manual.
RITA - SERIRIET EHEAHERIRIEE » BUBIERHIER
ERTIRENINEEIETE

CAUTION

AEER

Spare Parts List #{ESHBRIE

No. Description 21 No. Description =1 Qty | Index No
PV1287 FL METAL MAIN ROTOR HUB 78R B e R E BK1927 METAL MAIN ROTOR HUB I eEE T 1 1
BK1930 LINKAGE ROD GUIDE BASE RIS HEEE 1 2
HMC2-6B SOCKET SCREW, M2x6 A7 EIRHK, M2x6 2 3
BK1900 FLAP DAMPER BHEEY 2 4
BK1086 SOCKET SCREW(S), M2x14 R EE IR, M2x14 1 5
HML2 NUT (M2) M2IgE 2 6
PV1288 FL METAL ROTOR GRIP BYHREBE TR BK1928 METAL ROTOR GRIP B NeEEE 2 8
HMV840Z7Y BALL BEARING, d4xD8xW3 TEEREHFJ4xD8X3 2 9
HMV940zz2Y BALL BEARING, d4xD9xW4 JEEREh 7 d4xDIx4 2 10
HMX0409Y THRUST BEARING, d4xD9xW4 1S dAXDIx4 2 11
BK1895 WASHER, d7xD9x1t HFT, d7xD9x1t 2 12
PV1289 FL METAL ROTOR GRIP POST MY GRETMEEREETIE| BK1929 METAL ROTOR GRIP POST S EIEsE T 2 15
HMC2-4B SOCKET SCREW, M2x4 R IR, M2x4 2 16
BK1203 ¢1.7x¢3.8 JE1%56(23.8) 2 17
HSP16-6N M1.6x6 [EIFE+FiRkh 2 18
PV1290 FL LINKAGE ROD BEGREER BK0922 ®3.8x12mm ESEEEEE 8 19
BK1291 LINKROD, M1.4x35 R 4 20
P\Vv0048 BALL BEARING,d4xD8xW3 BhFEE, d4xD8xW3 HMV840ZZY BALL BEARING, d4xD8xW3 SERREHE, d4xD8xW3 2 9
PV0707 FEATHERING SHAFT(2), E325 EEHH(2), E325 BK0O906 FEATHERING SHAFT FiEBEEH, E325 2 7
PVO771 BEARING, d4xD9xW4 TEEREE, dAxDIXW4 HMV940zz2Y BEARING, d4xD9xW4 TEERERIR, dAXDIXW4 4 10
PV0783 SOCKET SCREW(20), M2.6x8 A7 VAR, M2.6x8 (20) HMC26-8B SOCKET SCREW, M2.6x8 A7 EIREE, M2.6x8 20 14
PVO781 SCREW PACK IRHHE HMO26 WASHER il 2 13
BK1079 COLLAR, d4xD7 BHER, d4xD7 2 21
PV1291 LINKAGE ROD GUIDE BASE NIRRT BK1930 LINKAGE ROD GUIDE BASE IS HEEE 2 2

@ THUNDE=R TIGE=

thundertiger.com  JK0366V3



